K GRAVELY

To continue its program of quality and design improvement, the
manufacturer reserves the right to change specifications, de-
sign or prices without notice and without incurring obligation.

ITEM

NO
1
2
3
4
5
6
7
8
9

11

13

14

15

16

18

[
DO

[
~

ILLUSTRATED REAR HITCH KIT
PARTS I_IST Model Number

Effective Date
Form Number

PART NO DESCRIPTION

11870P2 Rear Axle Tie Strap

14706A3 Rear Hitch Weldment

14721P1 Clevis Rod

18864P1 Hitch Pin

18866A1 Rear Hitch Weldment

131016 21/32 x 1-5/16 x .095 Flat Washer
9418692 5/8 - 11 Reg. Washer Insert Lock Nut
131018 1-3/4 x 15/16 x 18/ Flat Washer
14718P1 Hex Head Bolt

451519 3/8 - 16 Hex Jam Nut

14719P1 Clevis

14720P1 Clevis Pin

10405P1 Hairpin Cotter

18285P1 Clevis Pin

14949P1 Pad

14717A2 Retaining Assembly R

14713A2 Retaining Assembly L

103408 3/16 x 1-25 Cotter Pin

1471281
10-15=7d
19343P1




